625477011A )
Alternatives for

Small Wastewater
Treatment Systems

On-Site Disposal/
Septage Treatment and Disposal

EPA Technology Transfer Seminar Publication

This document has not been
submitted to NTIS, therefore it

should be retained.




EPA-625/4-77-011

ALTERNATIVES FOR SMALL
WASTEWATER TREATMENT SYSTEMS

On-Site Disposal/Septage Treatment and Disposal

ENVIRONMENTAL PROTECTION AGENCY e Technology Transfer

~

October 1977



ACKNOWLEDGMENTS

This seminar publication contains materials prepared for the U.S.
Environmental Protection Agency Technology Transfer Program and
presented at Technology Transfer design seminars throughout the
United States.

Part I was prepared by Richard J. Otis, Sanitary Engineer, Depart-
[...]
and grubbing, if necessary; and access requirements.

72



gL

Table H-9.—Land disposal characteristics

Land disposal method

Acres required
@ 10,000 gal/d,
250 d/yr

Characteristics

Advantages

Disadvantages

Surface: Application
Spray irrigation.............

Ridge and furrow .........

Hauler truck spreading..

Farm tractor with tank
wagon spreading ......

Subsurface application:
Tank truck with plow-
furrow-cover (PFC)..

370, plus storage and buffer
zone

400, plus storage

400, plus storage

400, plus storage

420

Large orifices for nozzle; irri-
gation lines to be drained
after irrigation season

Land preparation

Larger volume trucks require
flotable tires; 500- to 2000-
gatlon trucks ok; 800- to
3000-gallon capacity

Requires additional equip-
ment

Single plow mounted on
truck; not usable on wet
or frozen ground

Can be used on steep or
rough land

Lower power requirements
than spray irrigation; can
be used in furrows, on
crops not grown for hu-
man consumption

Same truck can be used for
transport and disposal

Frees hauler truck during
high usage periods

Minimal odor; storage lagoon
optional for pathogen con-
trol

High power requirements;
odor problems; possible
pathogen dispersal

Storage lagoon needed for
pathogen destruction and
when ground is wet or
frozen

Limited to 1.5 percent slopes;
storage [agoon; some odor

Some odor immediately after
spreading; storage fagoon;
limited to 8 percent slopes

Some odor immediately after
dispersal; storage lagoon;
limited to 8 percent slopes

Limited to 8 percent slopes;
longer time needed for dis-
posal operation than for
surface disposal



~3
S

Table 1-8.—Land disposal characteristics—Continued

Land disposal method

Acres required
@ 10,000 gal/d,
250 d/yr

Characteristics

Advantages

Disadvantages

Farm tractor with PFC..

Sub-sod injection (SSI)..

Burial:

Sanitary landfill

420

420

15

30

195, working surface

Septage discharge into furrow
behind single plow; sep-
tage spread in narrow
swath and immediately
plowed; not usable on wet
or frozen ground

Septage placed in opening
created by tillage tool; not
usable in wet, frozen, or
hard ground

New trenches opened when
old ones filled; long-term
land commitment after
operations end

Sludge bucketed out to land-
fill from bottom of lagoon;
settled water usually flows
to percolation/infiltration
beds

Septage mixed with garbage
at controlled rates; possi-
ble leachate and collection
requirements

Minimal odor; storage lagoon

optional for pathogen con-
trol

Injector can be mounted on

rear of some trucks; mini-
mal odor; storage lagoon
optional for pathogen con-
trol

Simplest operation; no slope

limits; no climatological
limits

No slope limits; no climato-

logical limits

No topographic limits, simple

operation

Limited to 8 percent slopes;

more time needed for ap-
plication than in surface
disposal

Limit land to 8 percent; more

time needed for applica-
tion than in surface dis-
posal; keeps vehicles off
area for 1 to 2 weeks after
injection

Odor problems; high ground-

water restrictions; vector
problem

Odor problems; high ground-

water restrictions; vector
problem

Odor problems; rodent and

vector problems; limited
to areas with less than 35
inches yearly rainfall or
have leachate collection or
be isolated from ground-
water




SEPARATE TREATMENT FACILITIES—SEPTAGE ONLY

Alternatives for treating septage at a separate treatment facility include aerated lagoons,
anaerobic-aerobic processing, composting, the BIF Purifax Process, and chemical treatment.

Aerated Lagoon

Aerated lagoons can be used to treat septage if the aerators have the required oxygen transfer
capacity and create sufficient turbulence to prevent solids deposition. Howley!7 reported severe
foaming problems, but he did obtain a volatile suspended solids (VSS) reduction of 23.8 percent
and a COD reduction of 73.9 percent, using hydraulic retention times of 1 to 30 days in bench scale
units. Howley found 1.8 pounds of oxygen was required to destroy 1 pound of VSS at loadings
between 0.03 and 1.3 pounds VSS/f3/day.l7 He reported that 18,500 gallons per day per million
gallons of aerated lagoon design capacity, operating at 50 percent design sewage flow, should not
cause overloading.

Brookhaven, Long Island, N.Y., using lagoon treatment of septage, experienced reductions of
62.5 percent in BOD, 51 percent in TS, and 49 percent in SS from influent strengths averaging
5,600 mg/l, 3,700 mg/i, and 2,700 mg/l, respectively. Without equalization facilities, this process
was prone to biological upsets. Grit and scum chambers and three large settling lagoons now buffer
flow to the 50,000 gal/d septage system. The effluent from a final settling lagoon is chlorinated and
discharged to sand recharge beds. Accumulated sludge is removed to a nearby landfill.

Anaerobic-Aerobic Process

The anaerobic-aerobic process uses an anaerobic lagoon or digester, then an aerated lagoon. A
pilot anaerobic-aerobic treatment process, with sand beds for filtering final effluent, reported 99
percent BOD, COD, and SS removal, and 90 percent removal of total nitrogen and total phosphor-
ous.2% Anaerobic digesters, which are useful in reducing high concentrations of volatile solids (VS)
and BOD, are addressed later in this section.

Composting

Composting is an alternate septage disposal technique offering good bactericidal action26-28
and a 25-percent reduction in organic carbon.

In aerobic composting, septage is mixed with dry organic matter for moisture control and for
easier air penetration so that aerobic conditions can be maintained. Aerobic composting is generally
recognized as superior to anaerobic composting because it provides better odor control, higher
temperatures for pathogen control, and requires shorter periods for stabilization.

Process Stages. There are three stages in composting. In the initial stage temperatures go from
cryophilic (5° C to 10° C) to mesophilic (10° C to 40° C) regions. Active composting can begin
within days and operates in the thermophilic (40° C to 80° C) region, which tends to be self-
limiting because of competing mechanisms. When there is an abundance of substrates, bacterial
populations increase, thereby raising temperatures. Temperatures above 60° C inhibit microbial
growth, lowering population but also lowering temperatures to the point where they are optimum
for renewed growth. The third stage is substrate limiting. This curing stage operates under two
successive temperature regions—mesophilic (40° C to 10° C) and cryophilic (10° C to 5° C).

Design. Composting sites should have ample room for movement of heavy equipment and
should have a receiving tank to equalize septage and collect leachate and surface water. Primary

75



screening for removal of larger unwanted material is advised. After it is mixed with dry organic
matter, compost is shaped into windrows, cubes, or hemispheres. Moisture level is controlled by
either controlling dry, organic material/septage ratios or by aeration. Pile aeration can be achieved
by natural draft, mechanical mixing, forced (bottom) aeration, or turning over the compost.

Lebo System. The Lebo System is in operation in South Tacoma and Bremerton, Wash., and is
being constructed for Lewis County and Kent, Wash. A patented preaeration process is used before
septage is sprayed on piles of sawdust, wood shavings, or other dry organic material. A 1- to 2-inch
application is covered with additional sawdust, and front-end loaders form the mixture into piles to
minimize heat loss. Natural draft aeration, possible because the mixture is bulky, eliminates the
need for turning or forced aeration. The 50- to 60-percent moisture content material is said to
attain a pile temperature of 65° C.29 The pile is cured in 3 months.

Beltsvilie System. The Beltsville System, devised by the United States Department of Agricul-
ture, is operating on dewatered sludge in Washington, D.C.; Bangor, Maine; Durham, N.H.; Orange
County, Calif.; and Johnson City, Tenn. Camden, N.J., will use the Beltsville forced aeration sys-
tem on 8-percent sewage sludge, with licorice root as the bulking. The Beltsville System usually
mixes sludge with wood chips in long windrows and has piping facilities to alternately blow and
suck air through 0.66-cm (0.25-in) holes in 15-cm (6-in) pipe, covered by 30 cm (1 foot) of wood
chips or screened compost, to maintain aerobic bacterial action.26:27 Some turning of the
windrows is suggested. After several weeks, the compost can be screened and the wood chips re-
cycled for further composting.

End Use. Some composting facilities attempt to market their end product. This method has
rarely been successful because of a lack of public acceptance and other factors. Using end products
from municipal facilities as soil conditioners in parks and on golf courses has been acceptable.

In a study conducted by Western Washington Research and Extension Center,29 Lebo com-
post applied to sweet corn initially produced no significant change in yield; however, there was an
increased yield in subsequent years when compost and fertilizer were added to commercial ferti-
lizer.

Purifax

The BIF Purifax Process oxidizes screened, degritted, and equalized septage with dosages of
chlorine, from 700 mg/l to 3,000 mg/}, under moderate pressure. Chlorine replaces oxygen in
organic molecules, rendering this material unavailable to bacteria as a food source, thereby stabiliz-
ing and deodorizing the septage. The Purifaxed septage changes color from black or deep brown to
straw. The process initially releases CO,, which separates liquids and solids quickly by causing the
solids to float.

Purifax treatment results in a highly acidic slurry, pH 1.7 to 3.8. If mechanical dewatering or
lagoon separation of the liquids or solids is contemplated, chemicals should be added for pH control
of the resultant liquid fraction.

Locations using the Purifax Process in treating septage and sludge in lagoons for liquid-solids
separation have had periodic solids separation and odor problems. Sand drying beds appear to be

the most efficient method of liquid-solids separation of Purifaxed septage. Adequate ventilation of
covered sand drying beds is mandatory to prevent operators from inhaling any NClg released.22

Chemical Treatment

Raw septage is chemically treated with lime and ferric chloride at an Islip, Long Island, N.Y.,
facility. After the septage is screened, degritted, and equalized, about 190 pounds of lime per ton

76



dry solids and 50 gallons per ton dry solids of a standard strength ferric chloride solution are flash-
mixed with the septage. The solids-liquid separation step occurs in a clariflocculator. An observed
significant-solids carryover problem indicates the separation unit may have been undersize. The
liquid fraction is chlorinated and discharged to ground water recharge beds, and the underflow
solids from the clariflocculator are vacuum filtered. Long-term relative stability of the lime-ferric,
chloride-septage mixture is unknown.

Tilsworth? found good liquid-solids separation only after adding huge amounts of chemicals.
Separation occurred with 10,000 mg/l lime, 10,000 mg/1 ferric sulfate, 4,000 mg/l lime and ferric
sulfate mixture, or a 3-percent concentration of a cationic polymer.

Feige et al.8 added similar quantities of lime (180 pounds per ton dry solids) to obtain
acceptable septage dewatering on sand drying beds. The long-term fate of limed, dewatered septage
in landfills and on land needs to be addressed.

SEPTAGE-SEWAGE TREATMENT FACILITIES

Because of their number and location, sewage treatment plants are one of the most frequent
acceptors of septage and must be included in any comprehensive study of alternate treatment
schemes. Septage can be disposed of in a treatment facility by adding it to the liquid stream or the
sludge stream. In either case, a properly designed septage handling facility, including screening,
degritting, and equalization, is recommended.

Septage frequently is considered a high-strength wastewater and is dumped into an upstream
sewer or placed directly into various unit processes in a treatment plant (fig. II-3). At several facili-

| | |
I S S S
P 1 |
Grit — Primary Aeration ‘ Clarifier
tank tank 41 tank/trickling filter
]
3
3 7
1
CL,
S = Septage
addition point - N -
—s Soh:’st. ' " —
. conditioning
*Aerobic digester, Stream
Anaerobic digester,
Purifax Process, — 1 J
Zimpro Process, 7} {
Lime conditioning, —— G — | e G e
ime co oning S Sand drying Mechanical S
or other .
beds dewatering
! Y
Solids to
land or sea

Figure [1-3. Septage addition points in wastewater treatment plants.

77



ties, septage is considered a sludge because it is the product of an anaerobic settling/digestion tank,
and it has approximately the same TS concentration as raw municipal sludge. The septage applica-
tion points, if treated as a sludge, may include sludge stabilization, sand bed drying, or a mechanical
dewatering process. The decision of where to apply the septage should be determined after a statis-
tically significant sampling and analysis of a locale’s septage, including:

Solids loading \

Oxygen demand

Toxic substances

Foaming potential

Nutrient loading (N and P), where required

These factors, combined with a plant’s layout, design capacity, present loading, and the follow-
ing criteria, provide the design professional with sufficient information for a reasonable septage
treatment scheme for a wastewater treatment facility.

When septage is added to an upstream sewer or discharged at a treatment plant, there should
be a suitable hauler truck discharge facility. It should include a hard-surfaced ramp that leads to an
inlet port and is able to accept a quick-disconnect coupling directly attached to the truck’s outlet.
This significantly reduces odor problems. Washdown water should also be provided for the hauler
so that spills can be cleaned up. Recording the time and volume and the name of the hauler is vital
for operation and billing purposes. The Columbia Avenue Plant in Portland, Oreg., and Seattle

Metro’s Renton facility use a plastic charge plate or magnetically coded card and card reader to
obtain such information.

Pretreatment

Treatment plants handling septage have experienced better operation when septage is pre-
treated. Pretreatment generally includes screening, using bar screens with 3/4- to 1-inch openings;
grit removal; and pre-aeration or prechlorination if it is an aerobic process. Grit removal by cyclone
classifiers has been done successfully in Babylon and is included in the new Bay Shore plant, both
on Long Island, N.Y. Usually, separation of inorganic matter larger than 150 mesh is sufficient.
Equalization/storage tanks with 2 days’ average septage flow and mixing capability should also be
provided. To further attenuate odors, enclosing the storage tanks and ozonization in tank vent lines
should be considered. Pumping equipment should be used to apply a continuous dose of septage
into the desired unit. Operators report slug or intermittent doses of septage are difficult to treat
and may seriously upset biological treatment systems.

Primary Treatment

Feige’s® report for the EPA indicated that neither natural settling nor adding lime or polyelec-
trolytes resulted in consistent liquid-solids septage separation. Tilsworth? characterized raw septage
as relatively nonsettleable, as determined by a settleable-solids volume test, from 0 to 90 percent
with 24.7 percent as the average volume.

Tawa30 found that poor settling characteristics generally could be expected from septage and
that it could be divided into three types. Type 1, from septic tanks pumped before necessary, set-
tled well and was found in 25 percent of the samples. Type 2, from normally operating systems,
showed intermediate settling characteristics and was found in 50 percent of the samples. Type 3,
which exhibited poor settling, was found in 25 percent of the samples and was from tanks overdue
for pumping. All samples were between 1 and 6 years old.

Unless chemicals are added to it, septage settles very poorly. In a study on treatment of
Alaskan septage, Tilsworth? found that only 50 percent of the samples settled by more than 10

78



percent after 30 minutes, as shown in figure II-4. About one-third of the samples are not repre-
sented in the figure because they settled less than 1 percent during the 30-minute test period.

Elutriation, in terms of the settling of septage in a septage-sewage mixture, is reported to yield
better results. Carroll3! reports that up to 75 percent of septage SS can be expected to settle in a
sewage treatment plant’s primary sedimentation basins. An EPA study found 55 to 65 percent SS
removals in a primary clarifier, but only 15 to 25 percent BOD removals.32

Activated Sludge

Septage may be added to the activated sludge process if additional aeration capacity is avail-
able, the plant is organically and hydraulically loaded below design capacity, the septage metals
content can be diluted sufficiently, and foaming potential is low or controllable. Very limited
quantities of septage may be added without changing the sludge-wasting rates.

At the Weaverville Wastewater Treatment Plant in Trinity County, Calif., 400 gal/d slug dumps
were handled without significant upset at a 0.5 million gallons per day plant flowing at 40-percent
capacity.

In a report to the U.S. Forest Service,3! CH,M/Hill recommended various levels of septage
addition for several kinds of activated sludge plants. This information, modified by authors’ field
investigations,22 is presented in figures I1I-5 and I1-6.

1,000 -
500
E 100 ®
2 50 ®
o
(@]
074
L
-
<
w 10
-
-
w 5
7]
1
0.01 0.1 1 2 5 10 20 40 60 80 90 95 98 99 99.9

PROBABILITY OF OCCURRENCE

Figure 11-4. Probability of solids reduction—liquid interface height after 30 minutes settling of Alaskan septage
samples.

79



88

80

72 /,/

64 W
=2 With primary \ /
S 56 treatment
o
& )y
~ 48
. '
[a)] / . .
w Without primary
o W \
a 40 treatment
< / \
w
Qo 32 /,\}4
5 /
é 24 / /
7 - _— ’
8 /f Package plants
éé — l

1 2 3 4 5 6 7 8 9 10 1 12 13 14 156 16

WASTEWATER TREATMENT PLANT CAPACITY, mgd

Figure I1-5. Septage additions to activated-sludge wastewater treatment plants (no equalization facilities).31

The use of slug dumping of septage may depend on limiting the increase in mixed-liquid sus-
pended solids (MLSS) to 10 percent per day to maintain a relatively stable sludge, as shown in fig-
ure II-5. Higher loadings and wasting rates than the resident aquatic biomass is acclimated to may
result in a poor-settling sludge.33 Severe temporary changes in loading beyond the 10- to
15-percent MLSS increase may cause a total loss of the system’s biomass.31

Package treatment plants should not accept septage for slug dumping if their design capacity is
less than 100,000 gal/d.31 In a study for the U.S. Forest Service, CHyM/Hill determined that pack-
age treatment plants can treat septage at approximately 0.1 percent of the plant design capacity,
whereas modified activated sludge can treat septage at twice the rate of a package plant. Conven-
tional activated sludge plants can treat septage at about four times the rate of package plants.31

In plants with holding and metering facilities, septage may be bled into the waste-flow stream
at considerably greater rates than would be allowable if only slug-dumping procedures were avail-
able.

An EPA study32 fed septage at a controlled rate of 2 to 18 percent of the total influent flow
to one of two activated sludge units. With a control unit food-to-microorganism (¥/M) ratio of 0.4
and a septage-sewage unit F/M of 0.8, effluent BOD and SS characteristics were similar. Effluent
COD of the unit receiving septage increased when septage was loaded at 10 to 13 percent of plant

80



1.0

9

Y primary treatment

—
Activated sludge

with primary

L\
8 \\\\\ Activated sludge without

A\

\

\

-~

/ \ . Aerated

-~ lagoon
\\/ g

7
\ K\\ /treatment
N

SEWAGE FLOW, Q PRESENT/Q DESIGN

| ¥
TN NN
\//\/ plants \ \

\ \ \\
4 8 12 16 20 24 28 32

SEPTAGE ADDED, 1,000 gal/d PER mgd PLANT CAPACITY

Figure |1-6. Septage addition to wastewater treatment plants {(with equalization facilities).

36

flow. When a lower F/M ratio of 0.5 to 0.6 was used in the septage unit, it had a superior perform-
ance because nocardia, a procaryotic filamentous actinomycete often associated with bulking, was

controlled.

Figure II-6 is based on research reported in the literature and field investigations.22 Again, it
demonstrates that package plants with design capacities under 100,000 gal/d should not accept sep-
tage. Depending on the present plant flow compared with the design plant flow, a biological treat-
ment reserve can be estimated that will allow for a certain level of septage to be adequately treated.

Under identical loading conditions, the ratio of septage addition to various kinds of treatment

plants would be:

Relative
volumes
Treatment plants

septage

addition
Package plants .. .. i e e e e e e e e 1.00
Activated sludge (no primary treatment) .. ..... ... ... i e e 2.08
Activated sludge {conventional) ... ....... ... .. .. e 4.83
ARrated lag00ONS .« . ot e e e e e e 6.00

81



Figure II-6 represents continuous septage addition to a facility for a fully acclimated biomass.
It is recommended that an initial septage feed to an unacclimated system should be substantially
less than shown, that is, on the order of 10 percent of the graph values. Further gradual increases in
daily septage loading should be made over a 2- to 3-week period up to the maximum amount shown
in the figure. Oxygen capacity must be checked continuously and gradual changes made in sludge
age.

Figure I1-7 shows the additional oxygen requirements when septage is added in activated
sludge treatment plants. Treatment facilities should be analyzed to determine if oxygen require-
ments or mixing requirements are controlling factors.

Because septage has higher oxygen demands than raw sewage on a unit BODg basis, an addi-
tional oxygen supply for activated sludge plants that accept septage having primary treatment
would be 40 pounds of O, per 1,000 gallons of septage added. For plants without primary treat-
ment, an additional 80 pounds of O, per 1,000 gallons of septage added should be provided. Pack-
age treatment plants have an oxygen requirement similar to plants without primary treatment.

Feng34 has shown higher sludge ages (10 days versus 4 days) result in higher percentage BOD
removal and less sludge production than do lower sludge ages (fig. I1-8). Wasting must be adjusted
gradually with increased loads to obtain a sludge age that produces the optimum balance between

26

24
E=
o 22
=
o 20
w
o
3 18
8 With primary
o 16 treatment
E Without primary \
9 14 treatment \
>
e} 12
] )
< 10 \
o \ / \
s 8
o
(]
< 6 }/ .

il /
—
4 z
—-——‘
2 / e
e

1 2 3 4 5 6 7 8 9 10 1 12 13 14 15
SEPTAGE ADDED, 1,000 gal/d

Figure 11-7. Additional oxygen required for septage additions in activated-sludge treatment plants.31

82



-

5 10 15 20 25 3

70
-
< 60
@]
=
w
T 5O
l—
pd
w
g 40
w
a e \Neak septage BODg = 1,250 mg/|
30
semmmrmaim  Strong septage BOD, = 11,000 mg/!|
20
10 0, = sludge age
: | N
0 35 40

45 50 55 60 65 70
PERCENT SEPTAGE

Figure 11-8. BODg removal from septage-sewage mixtures in batch activated sludge process.34

aeration tank efficiency and good settling characteristics. A high sludge age generally produces a
light sludge with poor settling ability but good substrate removal characteristics. The reverse is
often true for a very young sludge.

At one New York plant, septage is bled into the liquid stream at a rate inversely proportional
to that of the sewage flow.23 The procedure takes advantage of a larger excess aeration capacity
during lower loading times. Orange County, Fla.,35 added septage proportionate to sewage flow
rates. Both plants have experienced some operational problems.

Some odor and foaming problems have been reported in aeration systems; however, the odor
usually dissipated within 6 to 24 hours,”-10 and foaming was not apparent in all cases. Commercial
defoamers, such as decyl alcohol, and aeration-tank spray water have been used to reduce foaming.

Attached Growth Systems

Systems that use attached growth aerobic treatment processes, such as trickling filters and
rotating biological contactors, are usually more resistant to upsets from changes in organic or
hydraulic loadings and are suitable for septage treatment.23,36,37

In trickling filters, additional recirculation has been shown to adequately dilute septage con-
centrations and diminish chances of plugging the media. At Huntington, Long Island, N.Y., 30,000

83



gal/d septage is treated at a 1.9 million gallons per day facility.23 BODy reductions of 85 to 90
percent have been observed concurrent with SS reductions of 85 percent.

Rotating biological contactors use a long detention time and a continually rotating biological
medium that is reportedly resistant to upsets. At Ridge, Long Island, N.Y., a BOD reduction of 90
percent, a COD reduction of 67 percent, and a total suspended solids reduction of 70 percent were

reported. Flow equalization of a low-strength septage and a surface loading of 2 gal/d/ft2 produced
these results.

Aerobic Digestion

An alternative to considering septage as a concentrated wastewater is to assume it is the prod-
uct of an unheated digester and, therefore, a sludge. Many researchers have reported good results in
aerobic digestion of septage or septage-sewage mixtures. Jewelll 0 reports odors diminished, but
time needed to produce an odor-free sludge varied up to 7 days.

Tilsworth? reported a high degree of septage biodegradability at a 10-day aeration time, result-
ing in a BOD reduction of 80 percent and a VSS reduction of 41 percent. Chuang,2% treating
anaerobically digested septage with an aerobic digester, reported 36-percent VS removal at 40 days’
aeration under a loading of 0.0016 pound VS per cubic foot per day. After 22 to 63 days’ aeration,
Howley!7 found a 43-percent VSS reduction and a 75-percent COD reduction.

Orange County, Fla., adds septage to aerobic digesters at the rate of 5 percent of total sludge
flow and obtains good reductions at a loading of 0.15 pound VS per cubic foot per day. Bend,
Oreg., obtained good removal by adding 13 percent septage to 87 percent sludge at a loading of
0.02 pound VS per cubic foot per day, with 15 to 18 days’ aeration time.38

Tilsworth? observed gas transfer characteristics for septage and found that «, the ratio of gas
transfer efficiency to tapwater, and §, the ratio of Oy saturation concentration to tapwater,
approached unity after 1 to 2 days’ aeration. Before 1 day, o and § were in the range of 0.4 to 0.6.

Jewell39 found both dewatering and settleability improved with aeration, but that aeration
time required to effect significant improvement varied.

Before adding septage to the aerobic digestion process, aeration capacity, toxic metal or chemi-
cal accumulations, and increased solids to be disposed of should be investigated. Investigators con-
sistently have reported initial repulsive odors and foaming problems.7,17,25,35,39

When considering septage addition to aerobic digesters, recommendations should include
screening, degritting, flow equalization, and analyses of excess digestion capacity and peripheral
effects on other processes such as solids handling. An initial septage addition should be limited to
approximately 5 percent of the existing sludge flow. Further septage additions should be gradual.

Studies in high-temperature auto-oxidation of septage are planned4® and may prove promising
as a low-cost, efficient, solids-destruction technique.

Anaerobic Digestion

Septage in Tallahassee, Fla., is treated in an unheated (20° C to 30° C) anaerobic digester.
With an influent septage concentration of 17,700 mg/l TS, a VS reduction of 56 percent was
reported after an 82-day retention time at a loading of 0.01 pound VSS per cubic foot per day.
Large quantities of grit in the septage required draining and cleaning of the open digester after only
3 years’ operation. Leseman and Swanson4! analyzed volatile acid distribution concentrations in

84



the digester contents. The volatile acid-to-alkalinity ratio varied from 0.34 to 0.83. The 8-month
volatile acid concentration averaged 703 mg/l and ranged from 408 mg/l to 1,117 mg/l at a con-
sistent pH of 6.0. The progression of volatile acid concentrations in the digester, from two to five
carbon acids, showed acetic as 276 mg/l, propionic as 294 mg/1, isobutyric as 14 mg/1, butyric as 49
mg/1, isovaleric as 28 mg/l, and valeric as 42 mg/l. The digester had an open cover, so gas produc-
tion could not be monitored. Supernatant from this digester is pumped to the sewage sludge
anaerobic digester.

Jewelll0 reported a 45-percent reduction in VSS from a bench-scale digester loaded at 0.05
pound VS8 per cubic foot per day, with a 15-day hydraulic retention time. Gas production varied
from 4.2 to 7.6 cubic feet per pound COD up to a loading of 0.08 pound VSS per cubic foot per
day, at which point gas production fell off dramatically, possibly indicating poisoning of the system
by a toxic chemical concentration from an unknown source.

Chuang?5 reported a 92-percent VS removal from a heated anaerobic digester loaded at 0.08
pound VSS per cubic foot per day with a 15-day hydraulic retention time. Incoming solids ranged
from 0.3 percent to 8 percent, and TS reduction was more than 93 percent. BOD reductions aver-
aged 75 percent, from 6,100 mg/1 influent to 1,500 mg/l effluent.

Howley!7 recommends a maximum septage addition of 2,130 gal/d to each 14,500 gallons
sewage sludge added per day per million gallons of digester capacity, with a detention time of 30
days and a loading of 0.08 pound VSS per cubic foot per day. Good operation of anaerobic diges-
ters requires that toxic materials be limited.

Septage should be screened, degritted, and equalized before it is added to single-stage diges-
ters. Digesters should be cleaned on a regular schedule, such as every 2 to 3 years, or as required.

Monitoring digester performance includes long-term evaluation of volatile acid/alkalinity ratios
and gas production. Mixing is vital to preventing a sour digester from developing point-source fail-
ure from a septage load containing high volatile acid concentrations.

In systems with multiple tanks, all the preceding suggestions should be followed. Spreading
the septage among a number of digesters reduces septage concentrations. Recycling material from
the bottom of a secondary digester or from another well-buffered primary digester at a rate of up to
50 percent of the raw feed per day has been found helpful. Temperature and mixing should also be
adjusted for maximum performance.42

Mechanical Dewatering

Islip, Long Island, N.Y ., uses a vacuum filter to dewater 100,000 gal/d of chemically condi-
tioned septage. A design basis of 6 pounds per hour per square foot of surface area was used and
appears to be satisfactory.43 Adding lime at a rate of about 190 lb/ton of dry solids and 50 gal/ton
of dry solids standard concentration ferric chloride solution are added before vacuum filtering.

In a study at Clarkson College, Crowe4* had successful results with vacuum filtration of mix-
tures of raw septage and digested sludge with up to 20 percent raw septage by volume. Chemical
preconditioning with lime, ferric chloride, and polymers was required at doses typical of domestic
sludge. He observed dewatering characteristics similar to those of mixtures without septage. The
filtrate contained only 5 to 10 percent of the raw septage COD.

Sand Drying Beds

Sand drying has been used to dewater septage with varying success. Anaerobically digested
septage is reported to require two to three times the drying period of digested sludge.41 After

85